
 

 

Since January 2020 Elsevier has created a COVID-19 resource centre with 

free information in English and Mandarin on the novel coronavirus COVID-

19. The COVID-19 resource centre is hosted on Elsevier Connect, the 

company's public news and information website. 

 

Elsevier hereby grants permission to make all its COVID-19-related 

research that is available on the COVID-19 resource centre - including this 

research content - immediately available in PubMed Central and other 

publicly funded repositories, such as the WHO COVID database with rights 

for unrestricted research re-use and analyses in any form or by any means 

with acknowledgement of the original source. These permissions are 
[...]
ported that out of 7.4 × 103 CFU/mL of coliforms found in a HWWs of 
Brazil, 38.6% were ESBL-producing coliforms. The percentage of ESBLE 
present in HWW was much higher compared to that in urban wastewater 
and discharge of wastewater treatment plant (WWTP) [59]. This was 
because HWW contains large amounts of antibiotics, disinfectants, etc., 
making the ESBL producing microorganisms resistant to them. Unlike 
normal E. coli, these ESBLEs produce infections in human beings that 
can no longer be treated by ordinary antibiotics, making them a po
tential cause of concern [59]. Pseudomonas aeruginosa is another 
multidrug-resistant pathogen found in HWW. They occur as a result of 
mutations or gene transfer. They can be found in the water medium, 
having sufficient dissolved oxygen (DO) [59]. They have the capacity to 
acquire resistance to multiple classes of antibiotics, thereby making in
fections caused by such microorganisms more complex. They have been 
found in HWW in the range of 4 × 103 CFU/mL, out of which 76% of 
them were resistant to one or more classes of antibiotics [63]. Entero
cocci, a very common bacteria usually found in the gastrointestinal 
tracts of humans and animals, have also exhibited resistance to antibi
otics, and their prevalence has increased in the last few decades. In a 

Fig. 3. Pathways of pharmaceutically active compounds, antibiotic-resistant microorganisms and viruses in hospital wastewater.  

A. Majumder et al.                                                                                                                                                                                                                             



Journal of Environmental Chemical Engineering 9 (2021) 104812

6

HWW of France 6.5 × 106 CFU/mL of enterococci were detected, out of 
which almost all were resistant to amoxicillin [59]. A high prevalence of 
vancomycin-resistant enterococci was observed in hospital effluents of 
the United Kingdom and Portugal [64–66]. Fluoroquinolone resistant E. 
coli in European countries was found to increase from 25% to 50% be
tween 2002 and 2007. Among others, Acinetobacter baumannii and 
Staphylococcus aureus also have shown the capacity to develop resis
tance to antimicrobials, such as methicillin [67]. Different phylums in 
HWW, such as proteobacteria, planctomycetes, nitrospirae, caldithrix, 
chlorobi, and acidobacteria were found to be resistant to various anti
biotics, among which tetracycline was the most common [68]. 

3.3. Viruses 

There are more than 120 identified human enteric viruses, among 
which the enteroviruses (polio-, echo- and coxsackieviruses), adenovi
ruses, hepatitis A, rotaviruses, and human caliciviruses (noroviruses) are 
most prevalent in HWW [69]. The presence of viruses in HWW is a cause 
for major environmental and public health concerns. The outbreak of 
severe acute respiratory syndrome (SARS) coronavirus 2 (SARS-CoV-2) 
in 2019–20, leading to the global pandemic, COVID-19 is the most 
recent example of the threat, which viruses possess. Viruses are known 
to be highly stable even under adverse conditions and pose a potential 
threat to human health. During wastewater treatment, they may settle 
on the suspended matter present in the wastewater and become highly 
stable. The pathway of viruses into the hospital effluent has been 
depicted in Fig. 3. Rotavirus A, norovirus, hepatitis virus, human 
adenovirus, etc. have been detected in effluents from HWW treatment 
plants in Brazil [6]. Liu et al. [32] found that viruses may persist in 
HWW even if E. coli concentration is less than 50 PFU/100 mL, as they 
are more tolerant compared to E. coli. Ibrahim et al. [70] detected 
human adenovirus in the effluent of two HWW treatment units. Cau
dovirales, Myoviridae, Podoviridae, and Siphoviridae were commonly 
detected in HWWs of Israel [20,70]. Wang et al. [71,73] found 
SARS-coronavirus in HWW of China, which was persistent for up to two 
days at 20 ◦C and 14 days at 4 ◦C, while Gundy et al. [72] also found that 
there was a 99.9% reduction of the coronavirus after 12 days when the 
water temperature was 23 ◦C. 

The virus, SARS-CoV-2, responsible for the pandemic in 2019–20, 
has been extensively studied all over the world. Since fecal shedding of 
SARS-CoV-2 RNA is widely reported, researchers investigated the pres
ence of such RNA is municipal WWTPs of Spain and detected them in the 
untreated water [74]. The SARS-CoV-2 RNA was present in 11% of the 
secondary treated water samples. Wang et al. [75] confirmed the pres
ence of SARS-CoV-2 RNA in the sewage samples of the hospital of 
Zhejiang University, China. In another study, SARS-CoV-2 RNA was 
found in high concentrations of 0.5–18.7 × 103 copies/L in the septic 
tanks of Wuchang Cabin Hospital, Wuhan, China [76]. This RNA per
sisted even after disinfection by sodium hypochlorite. The reason behind 
the high level of persistence may be because the virus was embedded in 
the stool particles. However, when the dose of sodium hypochlorite was 
increased, no RNA was found, but high levels of disinfection by-products 
were detected [76]. Ahmed et al. [77] detected 1.9–12 copies/100 mL of 
SARS-CoV-2 RNA in wastewater samples in Australia. In Ahmedabad, 
India, Kumar et al. [78] tested water samples from a WWTP receiving 
effluent from a hospital treating COVID-19 patients. Three genes of 
SARS-CoV-2, i.e., ORF1ab, N, and S genes, were detected in the influent 
of the WWTP. The number of copies of RNA detected increased by ten 
times over a period of 20 days, during which the number of COVID-19 
patients also increased by two times in Ahmedabad. A similar correla
tion between the number of SARS-CoV-2 RNA and the number of 
COVID-19 patients was also observed in Australia, China, and France 
[76–79]. Kitajima et al. [80] reported 2 × 105 and 3 × 104 copies/L 
SARS-CoV-2 RNA copies/L in the wastewater of Massachusetts, United 
States of America, and Bozeman, Montana, respectively, while waste
water in France accounted for 105 to 106 SARS-CoV-2 RNA copies/L. 

Haramoto et al. [82] reported 2.4 × 103 copies/L of SARS-CoV-2 RNA in 
the wastewater of Japan. The frequency of detection of SARS-CoV-2 
RNA in the wastewater and hospital effluent samples was correlated 
with the percentage of people (per country) affected by the virus 
(Fig. 2b). The person’s correlation coefficient was calculated to be 0.79, 
which indicated a strong positive trend [83]. The results suggested that 
the occurrence of SARS-CoV-2 RNA in wastewater was directly related 
to the percentage of people infected. Furthermore, proper wastewater 
monitoring can help in identifying areas with COVID-19 infected people. 
Although most viruses are known to be highly stable even in adverse 
environmental conditions, SARS-CoV-2 was unstable in the presence of 
disinfectants and at a temperature higher than 20 ◦C [71,84]. However, 
these viruses can survive when they get enveloped inside fecal particles 
or suspended solids. Furthermore, the entrapped virus in sewage can 
generate virus-laden aerosols during wastewater flushing and provide 
an air-borne route for the virus to transmit [85,86]. 

4. Pilot/full-scale treatment systems for HWW management 

4.1. Removal of BOD, COD, TSS, nitrogen, and PhACs 

Over the past two decades, various treatment processes have been 
implemented and up-scaled to pilot or full-scale treatment system for 
treating HWW. The details of various pilot/full-scale treatment units 
have been mentioned in Table 2. The performance of the various pilot/ 
full-scale treatment technologies in treating the different components of 
HWW has been discussed in the following sections and has been 
depicted in Fig. 4. A schematic representation of the source of different 
pollutants in HWW and the different pilot/full-scale treatment tech
nologies implemented for the remediation of the pollutants have been 
depicted in Fig. 5. Primary treatment is required to provide a pre- 
treatment to the hospital wastewater. The resulting effluent can be 
treated using different biological processes, such as ASP, MBR, MBBR, 
and CWs. These biological units can also be combined with different 
disinfection, adsorption or advanced oxidation technologies to enhance 
the removal of recalcitrant organic pollutants. Tertiary treatment can 
also be provided directly after pre-treatment, however, the performance 
of these processes are usually hindered due to high organic and nutrient 
loading [87,88]. 

4.1.1. Activated sludge processes 
The remediation of HWW using ASP has been widely practiced in 

countries all over the world (Table 2). Kosma et al. [89] implemented a 
full-scale HWW treatment system in Greece comprising of a grit cham
ber, mix tanks, aeration tank, and disinfection (Table 2). The effluent 
from the aeration tank was treated with chlorine, and the average 
removal of PhAC obtained was 51.45%. Amongst the PhACs, diclofenac 
was found to exhibit negative removal [89]. Mousaab et al. [90] com
bined HDPE biofilms and ultrafiltration with ASP to treat wastewater 
having PhACs (Table 2). The system provided a removal percentage of 
around 100%, 93%, and 91% for TSS, COD, and TN, respectively. The 
average PhAC removal was found to be 78%. However, diclofenac, 
trimethoprim, and hydrochlorothiazide showed low removal of 30%, 
21%, and 11%, respectively. Mousaab et al. [90] also observed that 
there was a significant increase in the performance of the system when 
the HDPE biofilms were incorporated. Yuan et al. [91] studied the 
performance of two conventional full-scale ASPs in HWW treatment 
plants in China. The average PhAC removal percentage obtained for the 
two ASPs were 84% and 39%, respectively. Although compounds, such 
as olanzapine (93–98%) and andrisperidone (72–95%), showed high 
removal percentages, lorazepam, oxazepam, carbamazepine, clozapine, 
sulpiride, and quetiapine were found to be resistant to degradation due 
to their complex structures [91]. Furthermore, negative removal of 
PhACs was also observed for compounds, such as lorazepam, oxazepam, 
zaleplon, sulfide, etc. in one of the ASPs. This may be the result of the 
conjugates of the parent compound present in the WWTP effluent return 

A. Majumder et al.                                                                                                                                                                                                                             



Journal of Environmental Chemical Engineering 9 (2021) 104812

7

Table 2 
Details of various pilot-scale and full-scale studies for remediation of hospital wastewater.  

Study 
number 

Country Treatment Description Flow HRT SRT Plant 
type 

References 

Study 1 Belgium A transportable pilot-scale subsurface flow CW (1 m3). The 
cubic tank was filled with a 80 cm layer of coarse Rhine 
gravel (8–16 mm, porosity = 40%, Macrophyte- Phragmites 
australis. 

200 L/day 2 d  Pilot- 
scale 

[96] 

Study 2 Brazil UASB followed by 3 serial anaerobic filters 2.54 L/s 8 h  Full- 
scale 

[6] 

Study 3 Brazil ASP with extended aeration followed by chlorination 5 L/s 18 h  Full- 
scale 

[6] 

Study 4 China MBR: 6 m3 had 2 equal parts separated by a plate. 1 hollow 
fiber membrane module set was submerged in each part of 
the reactor. Each set consisted of 24 membrane modules, 
total membrane area = 96 m2 

20 m3/day 7.2 h 180 d Full- 
scale 

[102] 

Study 5 China Conventional ASP (aeration) 480 m3/day  35 d Full- 
scale 

[91] 

Study 6 China Conventional ASP (aeration) 200 m3/day   Full- 
scale 

[91] 

Study 7 Denmark MBBR consisted of three identical reactors of 3 L in series 
(M1, M2 and M3) each containing 500 AnoxKaldnes™ K5 
carriers (AnoxKaldnes, Lund, Sweden), Filling ratio = 50%. 
The mixing was performed by aeration, Flow =. Retention 
time 

0.50 L/h 6 h for each reactor  Pilot- 
scale 

[112] 

Study 8 Denmark MBBR comprised of six reactors- M1 (900 L for BOD removal 
and denitrifying), M2 (900 L for nitrifying), M3A (900 L for 
nitrifying), M3B (900 L for nitrifying), M4 (500 L for 
denitrifying) and M5 (500 L for nitrifying), respectively. 
Filling ratio of 50% with 150,000 and 80,000 Anox K™5 
carriers (AnoxKaldnes, Lund, Sweden) in the 900 L and 
500 L reactors, respectively. 

M1, M2, M3A, M3B 
= 800 L/h, M4, 
M5 = 300 L/h 

M1, M2, M3A, M3B 
= 1.13 h, M4, 
M5 = 1.67 h  

Pilot- 
scale 

[113] 

Study 9 Denmark MBR followed by 450 mg/L of PAC 2.2 m3/day  35 d Pilot- 
scale 

[10] 

Study 10 Denmark MBR 2.2.m3/day  35 d Pilot- 
scale 

[10] 

Study 11 Ethiopia Waste Stabilization Ponds: 2 facultative ponds (667 m2), 2 
maturation ponds (401 m2, 396 m2), and 1 fish pond 
(862 m2)  

29 d  Full- 
scale 

[117] 

Study 12 Ethiopia 8 horizontal subsurface flow CWs (4 m length, 1.2 m width 
and 0.6 m depth) with gravel and broken brick media as 
substrate. 

165.75 L/day 4 d  Pilot- 
scale 

[12,97] 

Study 13 Finland Ultrafiltration followed by pulsed corona discharge (30 W 
was applied for 1 kWh /m3 of pulse energy delivered)    

Pilot- 
scale 

[119] 

Study 14 Spain MBR (11 m3) with 10 flat sheet (FS) chloral polyethylene 
membranes (0.8 m2 each). Coarse bubble aeration was 
provided, MLSS- 8 g/L 

100 L/h 50 h 30 d  [100] 

Study 15 France Activated sludge incorporated with biofilms followed by 
ultrafiltration, Dissolved oxygen: 1–4.5 mg/L 

100 L/day 22 h 20 d  [90] 

Study 16 Germany The unit comprised of a MBR: Membrane area per module 
= 320 m2, Total membrane area = 1600 m2 

130 m3/day 31.3 h  Pilot- 
scale 

[57] 

Study 17 Germany MBR comprising of Mesh, primary settling tank (21 m3: 
HRT= 1 h), Oxic/anaerobic chamber (56 m3, suspended 
solid concentration= 10–12 g/L), microfiltration (102 m3) 
followed by NF/RO 

130 m3/day   Pilot- 
scale 

[104] 

Study 18 Greece Pre-treatment (grit-removal), a mix tank, and a biological 
secondary treatment- Aeration tank (600 m3) followed by 
disinfection (chlorine dose 10–20 mg/L)  

6 h 11 d Full- 
scale 

[89] 

Study 19 India Conventional ASP followed by high pressure filtration (26 
pounds/cm2) and chlorination (5% hypochlorite- 35 L per 
0.3 million L of water.    

Pilot- 
scale 

[101] 

Study 20 India Horizontal sub surface flow CW (1.5 m length, 0.65 m width 
and 0.5 m depth) 

10 m3/day   Pilot- 
scale 

[41] 

Study 21 Indonesia Aerated Fixed Film bio filter Reactor followed by ozone 
reactor    

Pilot- 
scale 

[118] 

Study 22 Italy Submerged MBR with UF shallow fiber membranes. biomass 
content (10–12 kg/m3) 

90 L/h 14 h 50 d Pilot- 
scale 

[103] 

Study 23 Iran 2 sets of cylindrical columns made of Plexiglass were used as 
MBBR reactors. Packing= 70%, Packing material for column 
1- Kaldnes (K1) (Pakan Ghatreh, Iran) Packing material for 
column 2- lightweight expanded clay aggregate (LECA). 
Column’s dimension- inside diameter, height, overflow 
height, total volume, and effective volume were 30 cm, 
150 cm, 130 cm, 105 L, and 91 L, respectively. Air was 
supplied from bottom of the columns using an air, MLSS 
= 3000 mg/L. 

0.001–0.003 L/s 24 h  Full- 
scale 

[114] 

Study 24 Iran ASP (Aerobic and anaerobic zones)    [92] 

(continued on next page) 

A. Majumder et al.                                                                                                                                                                                                                             



Journal of Environmental Chemical Engineering 9 (2021) 104812

8

back to their parent form after undergoing enzymatic modifications in 
the treatment system [91]. Lien et al. [11] studied the PhACs removal 
from HWW of Vietnam. Two full-scale treatment units were considered 
for the study. The first unit comprised of physical and chemical treat
ment followed by a conventional ASP, and it provided an average PhAC 
removal of 66.3%. The second unit comprised of an additional sand 
filtration unit following the ASP and provided an average PhAC removal 
percentage of 55.2% [11]. Prado et al. [6] observed the performance of a 
full-scale ASP with extended aeration and chlorination to treat HWW in 
Brazil. The removal percentages of COD, BOD, and ammonia of the 
combined system were 75.3%, 85.7%, and 84%, respectively. In Iran, 
Azar et al. [92] achieved greater than 90% removal for TSS, COD, BOD, 
nitrite, and nitrate using an ASP comprising of aerobic and anaerobic 
zones. Al Qarni et al. [93] studied the performances of two ASPs for the 
treatment of HWW. The ASPs comprised of only aeration units and were 
followed by sand filtration and chlorination. The average PhACs 
removal percentage of the two treatment systems were 83% and 97%, 
respectively. Although more than 80% removal was achieved, negative 
removal was observed for nitrite and nitrate in both the systems [93]. 
This may be due to the fact that there was no anaerobic unit to denitrify 
the produced nitrate and nitrite. The aeration unit converted the present 
ammonia to nitrate, thereby increasing the concentration of nitrate in 
the effluent [93,94]. 

It can be observed from Fig. 4e, that the average PhACs removal 
resulting from ASP based technologies varied from 40% to 99%. 
Furthermore, there was a significant increase in PhAC removal when 
chlorination was combined with ASP. This may be because the presence 
of chlorine in water releases various radicals with high oxidizing po
tential, which helps in the degradation of the complex PhACs. The 
average TSS removal from all the ASP-based studies was found to be 

higher than 90% (Fig. 4a). The removal percentages of BOD, COD, and 
ammonia were also found to be around 80% and higher (Fig. 4b, c, and 
d), suggesting that the conventional ASP, if properly modified or pro
vided with necessary pre-treatment can be an effective solution for 
remediating hospital effluent. 

4.1.2. Constructed wetlands 
CWs are rapidly gaining popularity in the field of wastewater treat

ment because of their versatility and robust nature [94,95]. Although 
CWs require a large amount of land and regular maintenance of the 
macrophytes, various removal mechanisms, such as phytoremediation, 
filtration, microbial degradation, adsorption, etc. occur simultaneously 
in CWs, making them a suitable option for HWW management. Along 
with the efficient removal of BOD, COD, etc., CWs have been known to 
degrade recalcitrant organic pollutants as well [94]. Auvinen et al. [96] 
implemented a transportable pilot-scale subsurface flow CW (1 m3) to 
treat HWW in Belgium. The main features of this CW have been 
mentioned in Table 2. This system achieved a COD and ammonia 
removal of 83% and 95%, respectively. However, negative removal for 
nitrate was observed, which was due to the conversion of ammonia to 
nitrate [96]. In another study conducted by Khan et al. [24] using 
constructed horizontal subsurface flow CWs (5 m long, 0.65 m wide, and 
0.5 m deep) in India, similar negative removal for nitrate was observed. 
However, Khan et al. [41] achieved greater than 90% removal for TSS, 
COD, and BOD. The average removal percentage for PhACs was 54% 
[41]. Dires et al. [97] studied the performance of horizontal subsurface 
flow CWs (4 m long, 1.2 m wide, and 0.6 m deep) to treat hospital 
effluent (Table 2). The TSS, COD, BOD and ammonia removal obtained 
were 93.2%, 83.7%, 90.4%, and 64.3%, respectively. Shrestha et al. [98] 
combined a horizontal subsurface flow CW, having an area of 140 m2 

Table 2 (continued ) 

Study 
number 

Country Treatment Description Flow HRT SRT Plant 
type 

References 

Pilot- 
scale 

Study 25 Korea Chemical flocculation followed by activated carbon 
adsorption    

Full- 
scale 

[207] 

Study 26 Luxembourg MBR followed by UV (10 kW Medium pressure lamp, 1.11 
gH2O2/L. 

3.33 m3/day   Pilot- 
scale 

[105] 

Study 27 Nepal The system consists of a septic tank (16.7 m3), followed by a 
horizontal flow CW (140 m2) with 0.65–0.75 m depth and a 
vertical flow CW bed (120 m2) with 1 m depth. 